
 
 

  
 
 
 
 
  

 

I-94  

Rest Area 

Corridor 

Study 

 

October 2009 
 
 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

The preparation of this report has been 

financed in part through grant[s] from 

the Federal Highway Administration and 

Federal Transit Administration, U.S. 

Department of Transportation, under the 

State Planning and Research Program, 

Section 505 [or Metropolitan Planning 

Program, Section 104(f)] of Title 23, 

U.S. Code.  The contents of this report 

do not necessarily reflect the official 

views or policy of the U.S. Department 

of Transportation. 

 



 

i 

TABLE OF CONTENTS 

 

EXECUTIVE SUMMARY ...................................................................................... 1 
[...]
water, they will be subject to the Surface Water Treatment Rule requirements and would require 

disinfection and possible filtration.  Based upon the well construction, the depth of aquifer, and 

proximity to surface waters, it is not expected this will become an issue at the Greycliff sites.   

 

Other Factors 
For small water systems, it is important to ensure that wells are protected from sources of 

contaminants.  Per Circular DEQ-3, wells must be located at least 100 feet from any structures 

used to convey or retain storm or sanitary waste.  The wells at Greycliff are more than 100 feet 

from septic tank and drainfield locations and therefore meet this requirement.  Well construction 

details are provided in the GWIC database sheets located in Appendix G.  It is also important to 

make sure the well construction details and well pumps meet DEQ requirements.   

 

The operation, maintenance, and replacement costs are typically low for this type of small water 

system.  The only significant replacement costs are associated with the actual well pump and 

possibly some controls (e.g., pressure tank, appurtenances, etc.).  Table 2.23 presents typical 

costs associated with pulling and replacing a well pump.  According to MDT maintenance 



I-94 Rest Area Corridor Study                                   October 2009 

 

 47 

personnel, pumps typically last five to seven years depending on the hardness or corrosiveness of 

the water.  It should be noted that the following costs most likely would not occur in the same 

year. 

 
Table 2.23 Typical Costs for Rest Area Water Systems 

 

Component Cost 

Parts, fittings, expenses, etc. $500 

Pump  $500 - $750 

Labor associated with replacing the pump (i.e. wiring, etc.) $1,000 - $1,500 

Water Filter (replace monthly at $20 each) $240 

Pressure Tank (replace on occasion)  $350 

Air/Sequence Valve for Toilets (replace once every two years @ $600 per toilet, 
assume 3 toilets per year) 

$1,800 

Hot Water Tank (replace every 3-4 years)  $450 

Total Cost  $4,840 - $5,590 

Source: MDT, 2009.  

 

Anticipated pumping costs are listed below in Table 2.24.  Detailed calculations can be found 

within Appendix K.   
 
Table 2.24 Greycliff Projected Pumping Costs 

 

Rest Area Site Total Annual Power Costs 

Greycliff EB $721 

Greycliff WB $607 

Source: DOWL HKM, 2009.  

 

Conclusions 

Based on the above discussion, the following is a summary regarding water service at the 

Greycliff rest areas: 

 The water sources at Greycliff have adequate capacity to meet the 20-year projected 

design flows.  It should be reiterated that field pumping tests were not performed as part 

of this study.   

 Due to the proximity to the Yellowstone River basin, the aquifer serving the Greycliff 

rest area can be expected to be reliable and allow for highly productive wells. 

 Water demand could be further reduced by implementing water-conserving irrigation and 

landscaping techniques. 

 Water quality at the Greycliff sites is generally good, however, through the 

implementation of the Ground Water Rule and GWUDISW process, more stringent water 

quality rules may apply in the future and treatment may be necessary.   

 Costs associated with maintaining these systems are relatively low. 

 As usage increases due to demand beyond the 20-year projections, additional water rights 

may need to be secured.  The Greycliff sites are not currently within a closed basin and 

new water rights could, most likely, be attained. 



I-94 Rest Area Corridor Study                                   October 2009 

 

 48 

2.3.2 Sewer Service 

 

Size of Existing System 

As described above in Section 2.1.8, on-site sewage treatment at the Greycliff rest areas is 

accomplished through the use of a septic tank and gravity-fed soil absorption drainfield.  

Preliminary sizing calculations for the 20-year projected usage are shown below in Table 2.25 

along with the existing system sizing information determined from as-built drawings and 

information collected from MDT maintenance personnel. Detailed calculations can be found 

within Appendix J. It should be reiterated that accurate sizing of a drainfield cannot be 

accomplished without site-specific soils information and percolation test results. This 

information was not collected as part of this study. The NRCS soils information was used to 

determine approximate sizing criteria.   
 
Table 2.25 Septic Tank and Drainfield Size for Projected Usage (2027) 

 

Rest Area Site 

Septic Tank Drainfield 

Existing  
Size 

Recommended 
Size for Projected 

Usage (2027) 

Estimated  
Existing Size 

Recommended 
Size for Projected 

Usage (2027) 

Greycliff EB 6,612 gallons 11,500 gallons 2,200 ft
2 

17,000 ft
2 

Greycliff WB 6,612 gallons 11,400 gallons 3,600 ft
2 

16,900 ft
2 

Note: Shaded cells indicate failure to meet the recommended septic tank or drainfield size.  
Source: MDT, 2009; DOWL HKM, 2009.  

 

As shown above, the existing wastewater treatment system at Greycliff is undersized to 

accommodate the 20-year projected rest area usage.  Furthermore, Circular DEQ-4 states that 

subsurface wastewater disposal systems should only be used for residential strength wastewater 

and that wastewater exceeding this strength must be pretreated before discharging to drainfield 

systems.  Table 2.26 below identifies typical ranges of key raw wastewater parameters for 

highway rest areas as compared to typical domestic wastewater.  As can be seen from this 

generalized table, the raw wastewater strength can be expected to be well in excess of typical 

domestic values.  It is important to note, however, that no raw wastewater sampling data was 

available from this rest area at the time of this evaluation.  Further, the actual raw wastewater 

concentrations can be widely variable among rest areas.   

 
Table 2.26 Raw Wastewater Strength; Domestic vs. Highway Rest Areas 

 

Raw Wastewater Parameter 
Typical Domestic Strength 

Wastewater Concentrations
(1)

  
(mg/L) 

Typical Highway Rest Area 
Wastewater Concentrations  

(mg/L) 

Five-Day Biological Oxygen 
Demand (BOD5) 

110 - 350 400 - 500 

Total Suspended Solids (TSS) 120 - 400 150 - 400 

Total Nitrogen (TN) 20 - 70 150 - 250 

Total Phosphorus (TP) 4 - 12 20 - 30 

(1) Table 3-15; Wastewater Treatment & Reuse, 4
th
 Edition; Metcalf & Eddy, 2003. 

 

Therefore, because the existing system is undersized and septic tank/drainfield systems are not 

recommended as the sole treatment option for non-residential wastewater, alternative wastewater 

treatment technologies will be explored and will be the focus of this section. 



I-94 Rest Area Corridor Study                                   October 2009 

 

 49 

 

Wastewater Effluent Quality Requirements 

The first driving factor for determination of potential effluent quality criteria is the point of 

ultimate discharge of the effluent.  The two principal means of discharge include direct discharge 

to surface water and subsurface discharge, which may or may not reach groundwater.  Two non-

discharging options would include total retention of treated effluent using evaporation as the 

ultimate disposal and land application or irrigation.   

 

The effluent quality of a subsurface discharge system (i.e. drainfield) depends upon the presence, 

depth below ground surface, and volume of existing groundwater.  Subsurface discharge systems 

are allowed based upon the concentration of nitrates at the end of an allowable “mixing zone.”  

The mixing zone depends primarily upon the proximity to existing surface water sources and 

existing groundwater wells.  Based upon a required non-degradation analysis, the calculated 

nitrogen concentration at the end of the mixing zone must be less than or equal to 7.5 mg/L.  A 

smaller allowable mixing zone equates to a requirement for higher quality effluent and more 

advanced treatment processes.  Of further significance related to the permitting of subsurface 

discharge systems is the total daily discharge volume.  A DEQ discharge permit is not required 

for systems discharging less than 5,000 gallons per day (gpd).  While the actual analysis and 

design of the disposal system would be the same, a system over 5,000 gpd may require more site 

specific and detailed groundwater information and would require permit and renewal fees.   

 

Direct surface water discharge of effluent would require the highest quality effluent, as well as a 

lengthy evaluation and permitting process, which may not ultimately be granted by the 

permitting agency.  Direct surface discharge is not considered a viable option for this rest area.   

 

The final options of land application and total retention do not require a discharge permit.  Either 

system would require similar effluent water quality.  Effluent quality for land application 

systems would depend upon the size of irrigable area and the nutrient uptake potential of the 

associated crop.  Total retention systems would generally be designed to secondary treatment 

standards typical of a wastewater lagoon system with additional consideration potentially given 

to the odor and algae generation potential of the stored effluent.   

 

Advanced Wastewater Treatment Options 

In a conventional on-site system, a septic tank is first used for partial treatment of the wastewater 

and for accumulation of solids.  Secondly, a subsurface drainfield is used for final treatment and 

disposal of the wastewater.  In alternative systems, additional or secondary/advanced treatment is 

provided between the septic tank and disposal system.  This section will focus on four secondary 

treatment technologies applicable to the Greycliff rest area sites.  These are: 

 

 Aerobic Treatment Systems/Package Plants (including Sequencing Batch Reactor (SBR) 

and Membrane Bioreactor (MBR) systems) 

 Lagoon Systems 

 Aquatic Treatment Systems 

 Recirculating Packed-Bed Filters 

 

It is worth mentioning a few low-cost modifications that can be added to any on-site wastewater 

system regardless of the treatment method being applied.  With any system, it is good practice to 

install effluent filters on septic tanks.  The effluent filter will help to alleviate stress on the 



I-94 Rest Area Corridor Study                                   October 2009 

 

 50 

downstream processes and piping systems by retaining solids in the septic tank more 

consistently.  In addition, dosing and resting the drainfield through the use of a pumping system 

rather than the trickle flow that a drainfield typically receives with the conventional gravity 

system will improve the treatment and extend the life of the drainfield.  Dosed systems are also 

allowed slightly modified trench dimensions and spacing requirements that provide for more 

effective use of the drainfield area. 

 

It is important that an alternative system be selected only after an investigation of site-specific 

conditions.  System selection and design should be performed by a professional engineer with a 

formal design report submitted to the permitting authority.   

 

Advanced Treatment Systems/Package Plants 

For applications where stringent effluent quality requirements will apply, a more advanced 

treatment system in the form of aerobic, activated sludge systems could be required.  Such 

advanced treatment units may include only aerobic zones where greater BOD, TSS and ammonia 

reduction (i.e. nitrification) can occur.  As effluent disposal criteria dictate, more advanced 

systems may include anoxic (low dissolved oxygen) zones where subsequent nitrogen removal 

(denitrification) can occur.   

 

A septic tank is intended to remove solids and initiate biological treatment. This process is 

anaerobic, meaning there is no oxygen in the system.  Conversely, advanced treatment systems 

are aerobic and consist of an aeration tank where incoming wastewater is mixed with biological 

organisms (i.e. activated sludge) using a large quantity of air. During the aeration process, a 

portion of the wastewater undergoes biological treatment or the conversion of organic matter to 

various gases and new microbial cells. Aeration compartments are followed by a settling 

compartment. A portion of the settled microorganisms or “activated sludge” is then returned to 

the front of the treatment process as return activated sludge (RAS) to be mixed again with 

incoming wastewater.  Excess sludge or “waste activated sludge” (WAS) must occasionally be 

removed from system.  Figure 2-15 illustrates the basic configuration of an advanced treatment 

unit for biological nitrogen removal. 
 
Figure 2-15 Advanced Treatment Process Flow Diagram 

 

 
Advanced treatment units come in many forms of pre-engineered/package wastewater treatment 

plants; several variations exist depending on the size of system or community being served and 

ultimate treatment objectives.  The process can be modified in many ways to achieve the ultimate 



I-94 Rest Area Corridor Study                                   October 2009 

 

 51 

treatment objectives.  For example, one process applicable to small communities or cluster 

configurations is the SBR system.  SBR systems utilize five steps occurring in the same tank (i.e. 

both aeration and settling occur in the same tank).  Due to the sequential nature of the SBR 

system, a key element is the control system, consisting of a combination of level sensors and 

timers.  The five steps occurring in sequential order are: 

1. Fill 

2. React (aeration) 

3. Settle (sedimentation/clarification) 

4. Draw (decant) 

5. Idle 

 

The MBR system is another variation of an aerobic advanced treatment process.  The MBR 

system adds a microfiltration element to the treatment process accomplished through the use of a 

membrane.  The membrane element is typically submerged directly in the treated wastewater at 

the end of the treatment process.  In place of sludge settling/clarification, the membrane captures 

solids and either re-circulates them into the treatment process or sends them to be wasted.  With 

the addition of the filtration element, MBR systems are more complex than the SBR system and 

require slightly more maintenance and monitoring to make sure the membrane does not clog and 

is operating efficiently.  Only for very stringent effluent quality requirements would MBR 

technology be an economic option for this rest area.  Biologically, MRB & SBR systems have 

the same treatment capability.  The MBR’s distinguishing characteristic is its simultaneous 

clarification and filtration of the effluent, resulting in extremely high-quality effluent with 

respect to total suspended solids and making it an ideal process for water reuse applications. 

 

Advanced treatment units can provide a high level of treatment and therefore may reduce 

drainfield requirements depending on soil type.  However, per Circular DEQ-4, monitoring data 

must be submitted from at least three existing systems operating in similar climates and treating 

wastewater similar in characteristics before any reduction in drainfield size will be considered.  

Monitoring data from existing systems must show that effluent quality parameters are met in 

order to reduce the drainfield area.  If these criteria are met, the absorption system size may be 

reduced by 50 percent, but must still have a replacement area large enough for a standard 

absorption trench system. 

 

One manufactured advanced aerobic treatment system with case history installations in Montana 

is the Santec treatment system by Santec Corporation.  This system is currently installed in the 

town of Rocker, Montana to serve two truck stop establishments.  Truck stop wastewater effluent 

is similar in composition to rest area wastewater due to its higher strength.  Influent and effluent 

wastewater monitoring data for the year 2008 was obtained from the Rocker Wastewater 